1)

2)

3)

4)

5)

INSTALLATION INSTRUCTIONS
MINI MAG 800 LB. LIFT

Determine which piling is to be used to mount the Mini Mag Lift. Timber piles
should be 8” in diameter or greater. Square piles should be 6” x 6” or greater. Both
pilings must be tied back to the dock or sea wall.

Mount the track as per figure #001. The top of the track (2) should be 2 feet above
the deck or seawall cap. It is not necessary for the track to reach the bottom. It
should reach to 3’ below low water. Be sure to install the 3” dock washer (17A)
behind the head of the 5/8” carriage mounting bolt (17) and the 5/8” x 1 1/2” stop bolt
(16) at the bottom of the track. The track should have a slight backward pitch. It may
be necessary to install a wooden shim between the channel spacer (3) and the track to
compensate for a out of plumb piling.

Lubricate the stainless steel axles with a marine grease and install the poly rollers (8)
onto the carriage. Apply some grease to the inside walls of the track to lube the poly
rollers. Clamp a set of vice grips on the lip of the track 3’ down from the top of the
track. Install the arms in the track and lower the arm until it rests on the vice grips.

Install the AMS 1000 per figure #006 with the electric motor mounts or the manual
winch per figure #007 to the top of the track. Install the cable in accordance with
figure #006 and the blue nylon sheave if applicable. Plug in the power cord. Firmly
grasp the cable using leather gloves and turn the switch to the up position. Neatly
wind the cable onto the drum.

Determine the width of the vessel being lifted. If the vessel is 4’ wide, measure out 2’
on each arm. This will be your center mark for installing the horizontal bunks.

Install the horizontal bunks in accordance with figure #004. Initially set the bunks at
about 18 apart for a VEE bottom boat. That would be 9” on either side of the center
mark.

sk 3k 3k 3k 3k ok sk ok 3 ok 3k 3k sk 3k 3k 2k 3k 3k 3k 3k oK ok 3k 3k b ok ok 2k ok 3k sk ok 2k sk 2k ok sk ok o ok ke ok e ok ok dhe 3k e ok ok ke ok e ke ok e 3 3k dke 3 ok ok 3k ke ok ok ke ok ok ok ok ok

IMPORTANT

Apply a good heavy grease to the winch gears. (Use the two zirk fittings located on
either side of the worm gear.) If the gears are not lubricated after installation the lift will
bind and wear the gears producing a fine powder and a scraping noise. This is for electric
models. The manuals do not require any lubrication.

sk 3k e 5 K ke ok 3k ok sk 3 sk ke ke ok ok sk 3 ok ok ke K o ke 3k e ok ok ke sk o ke ok e ok sk o ok sk ok ok ok ke ok e ke ok e ke ok e ok o ke 3 ek ok e ok ke 3 e ok ok o ke ok ok 3k K



INSTALLATION INSTRUCTIONS
MINI MAG 800LB. LIFT CON’T.

6) Check all nuts and bolts to be sure they are tight before fitting the boat onto the lift.
Lower the lift to a depth deep enough to move the boat over the lift. Place the boat
more forward so the transom extends 1’ - 2’ past the end of the bunks. Ideally the
center of gravity will be located in the center of the forks. If the carriage sticks, the
center of gravity is off center. Reposition the boat to center the weight on the lift and
raise the boat. Adjust the bunks and guides if to securely hold the boat if necesary.

***;\-********IMPOR’I‘ANT************

DO NOT HARDWIRE THIS LIFT OR LEAVE IT PLUGGED IN WHILE
NOT IN USE TO AN ELECTRICAL CIRCUIT. IF THE GROUND WIRE
IS ALLOWED TO REMAIN CONNECTED TO THE CIRCUIT WHILE
THE LIFT IS NOT IN USE, ELECTROLYSIS WILL OCCUR. THIS
WILL CORRODE THE TRACK AT A GREATLY ACCELERATED
RATE.



800M MINI MAG LOAD SHEET

PARTS LIST
NO. ITEMS QTY
1 |2 x 3 FORK ARM 1
2 | TRACK 8'/10'/12’ 1
4 | DL 800 WINCH 1
5 | MANUAL MOTOR MOUNT 1
6 | 3" NYLON PULLEY 1
7 | 3/16" S.S. CABLE WITH STOP 16'-8'/20'-10"/24'—12’ 1
8 | POLY ROLLERS 4
9 | 3/8" STAINLESS U-BOLTS 4
10 | 3/8" STAINLESS FLAT WASHERS 8
11 | 3/8" STAINLESS NUTS 8
12 | NOT USED 0
13 | 2" x 4" x 5 TIMBER RUNNERS—CARPETED (RETAIL ONLY) 2
14 | FLAT RUNNER BRACKETS (HORIZONTAL TYPE) 4
15 | 7" WIDE CARPETS x 4' LONG (WHOLESALE ONLY) 2
16 |5/8" x 1 1/2" GAL HEX BOLT (STOP BOLT) 1
160 | 5/8" GAL NUTS 1
18 | 3/8” x 1" CARRIAGE BOLTS 4
180 | 3/8”" GAL NUTS 4
19 | 1/2" x 2 1/2" STAINLESS HEX BOLT 1
190 | 1/2” STAINLESS LOCK NUT 1
20 |3/8" x 1" GAL HEX BOLTS 2
20a | 3/8" GAL NUTS 2
21 | 3/8" x 2 1/2" GAL CARRIAGE BOLTS 4
21a | 3/8" GAL NUTS 4
22 | NOT USED - 0
22a | NOT USED 0
23 | NOT USED 0
23a | NOT USED 0
24 | NOT USED 0
240 | NOT USED 0
24b | NOT USED 0
24c | NOT USED 0
25 | NOT USED 0
26 | NOT USED 0
27 | NOT USED 0




800M MINI MAG LOAD SHEET
PARTS LIST

NO. ITEMS (CONTINUED) QTY
PILE MOUNTED
3 | BACKING CHANNELS (SPACER) 2
17 | 5/8" x 14" BUTTON HEAD BOLTS 2
17a | 5/8”" DOCK WASHERS WITH SQUARE ID 3" OD 2
17b | 5/8" WASHERS 2
17¢ | 5/8" GAL NUTS 2
OPTIONAL
28 | SEAWALL MOUNT 1




800E MINI MAG LOAD SHEET

PARTS LIST
NO. ITEMS QTY
1 |2 x 3 FORK ARM 1
2 | TRACK 8'/10'/12' 1
4 | AMS 1000 MOTOR WITH COVER 1
5 | ELECTRIC MOTOR MOUNTS 2
6 | NOT USED 0
7 | 1/4” S.S. CABLE WITH THIMBLE 7'-6"-8'/9'-6"—10"/11'-6"~12’ 1
8 | POLY ROLLERS 4
9 | 3/8" STAINLESS U-BOLTS 4
10 | 3/8" STAINLESS FLAT WASHERS 8
11 | 3/8" STAINLESS NUTS 8
12 | NOT USED 0
13 | 2" x 4" x 5' TIMBER RUNNERS—CARPETED (RETAIL ONLY) 2
14 | FLAT RUNNER BRACKETS (HORIZONTAL TYPE) 4
15 | 7" WIDE CARPETS x 4' LONG (WHOLESALE ONLY) 2
16 | 5/8" x 1 1/2" GAL HEX BOLT (STOP BOLT) 1
160 | 5/8" GAL NUTS 1
18 | 3/8” x 1" CARRIAGE BOLTS 4
18a | 3/8" GAL NUTS 4
19 | 1/2” x 2" GAL HEX BOLT 1
190 | 1/2” GAL LOCK WASHER 1
196 | 1/2" GAL NUT 1
20 | 3/8" x 1" GAL HEX BOLTS 4
20a | 3/8” GAL NUTS 4
21 | 3/8" x 2 1/2" GAL CARRIAGE BOLTS 4
21a | 3/8" GAL NUTS 12
22 | NOT USED 0
23 | NOT USED 0
23a | NOT USED 0
24 | NOT USED 0
24a | NOT USED 0
24b | NOT USED 0
24c | NOT USED 0
25 | 3/16" CABLE CLAMP 1
26 | AMS POLY COVER 1
27 | BACKING PLATE 1




800E MINI MAG LOAD SHEET
PARTS LIST

NO. ITEMS (CONTINUED) QTY
PILE MOUNTED
3 | BACKING CHANNELS (SPACER) 2
17 | 5/8” x 14" BUTTON HEAD BOLTS 2
170 | 5/8" DOCK WASHERS WITH SQUARE ID 3" 0D 2
17b | 5/8" WASHERS 2
17¢ | 5/8" GAL NUTS 2
OPTIONAL
28 | SEAWALL MOUNT 1




GENERAL NOTE:

TIMBER RUNNER
AND TIMBER CARPET

FORK ARM—\

A IMPORTANT—PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTO A DOCK.

S

7" PULLEY AND 4L260

MOTOR AND COVER \

BELT (LOCATED UNDER
COVER PLATE)

/— ELECTRIC MOTOR MOUNT

BACKING CHANNEL

7

(SPACER)

CABLE TIE OFF
(ELECTRIC ONLY)
o o
3" NYLON SHEAVE :_6_:’/
(MANUAL ONLY) 12}
]
POLY ) L

ROLLERS? g
e

[«

77 \

FLAT
RUNNER
BRACKET

4

g

1+2 :

— 5/8" CARRIAGE BOLT
(THROUGH PILING)

¢
\ DOCK

b= — 5/8" CARRIAGE BOLT
(THROUGH PILING)

\ BACKING CHANNEL

""""""" (SPACER)

N

\—Apn_mo

ﬂ;roject: 800 Assembly Drowing N

Part Nomes (Piling Mount)
No.: Revision Date:
001 e
Scole: Dote: Sheet:
None 09-14-00 | 1 of 11)




/‘

GENERAL NOTE:

A IMPORTANT —PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTO A DOCK.

2. FOR LIST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST 800E OR 800M.

16,

SEE FIND NUMBERS
16A AND 17A

SEAWALL MOUNT BASE
FIND NUMBER 28

7/ \ R S
& :
4 qu P q‘
4 4
P b :
. a e
ot 4, o -I4 g 4
; 3
< 4 '44
ABOVE HIGH WATER --—--==-—-1 I 1) DU Tt :
. v
ﬁ. ‘ ; _d
4 - @

R

("Project: 8o Assembly Drawing )
(Seawoll Mount—Optional)

No.: Revision Dote:

002 e a————
Scale: Date: Sheet:
None 09-14-00| 1 of 1_//;




P —

RI

(" ceneraL NoTE:
I 1.

FOR LIST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST 800E OR 800M.
FIND NUMBERS 4 AND 5, AS SHOWN ON THIS ILLUSTRATION, ARE SPECIFIC TO BOOE; HOWEVER,

FOR MANUAL OPERATION, REFER TO B80OOM, FIND NUMBERS 4 AND 5.
FIND NUMBER 6, AS SHOWN ON THIS ILLUSTRATION, IS SPECIFIC TO 800M.

GAL CARRIAGE BOLTS (21)21g

'l

>

I
I

HORIZONTAL
BUNK BRACKETS
(4 REQUIRED)

CARRIAGE BOLT
(3/8" x 2 1/2")

TIMBER RUNNER
(2" X 4" x 47

3/8" GAL NUT—;F;IﬁE ,
3/8" STAINLESS
NUT AND WASHER

FORK ARM

STAINLESS "U" BOLT

)

COVER PLATE

‘/\N
(“Project: goo Installation w
Part Numbers
No.: Revision Dote:
003 S
Scole: Date: Sheet:
\ None

08-14-00 1 of 1__//}




—

GENERAL NOTE:
1.

FOR LIST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST 800E OR 800M.
FIND NUMBERS 26 AND 27, AS SHOWN ON THIS ILLUSTRATION, ARE SPECIFIC TO 800E.

FIND NUMBER 6, AS SHOWN ON THIS ILLUSTRATION, IS SPECIFIC TO 800M.

26

::é

N e

("Project: 800 Installotion Port w
Numbers (Exploded view)

No.: Revision Dote:
004
Scale: Date: Sheet:
\__ None 09-15-00 | 1 of 1)/




\

L Jo 1 00-61-60 3uUON
BEEUIN :3y0Q :9|00S
- S00
12)D( UOISIAlY “'ON

sbumouQ
jojag of Aoy uduo_oLm_\\

L
-
T H
1V [
4 | ..-...-I
5 4 g
’ " »\.l.!r.f
.- ; 4
& Tl
/\\
Pl = R
Vi o
[+]

-;"Vg\\
ain

/ <

600 'ON
ONIMVYA 33S

£00 'ON
ONIMVYA 33S

[T
/Y
\\lll[ .......
1 [
AL~
1| | 7]
S =
b 1|
010 "ON .._/
ONIMYHA 33S _
f_ - 800 "ON
/ ONIMYNG 33S
Vd
/
o o
A _
\
AN
S~— -~ 900 "ON
ONIMYYA 33S

ONIMYEA 3314103dS 0L 09 'LNO A371Iv) MIIA 30 ONIMVHQ TIVI3d V d0d 'L

‘310N Tv¥3N3O




\_ 0 L | 00-6L-60] 9UoN \

BEETIS :310Q 13|02
I 300
19}0(@ UOISIAY SON
(5119913) 42ly 2107 puo 102q Assy (3008) 13AOW 2141313
\ SUOROIULOY 3190] 3008.,,5(0, 5y, AN~
INNOW ¥OLOW @/’ O
7Iv13a AINJINHOVLLY 319VvI O
3gvo (L
° 318v0
100dS 318v0
o @ dnvio 318v0 .

O ONIId

r
|

Nvl3a
NI d3A0N3Y
A1vld d3A0D

3dIS ¥1004a

Innnnnnnnnnmnn

3a1s
J31VvM 30V
0l 9NIN3dO

Q3A0N3Y 31vid
43A0D HLIM H3A0D

3008 1SIT S1dvd 33S ‘SYIGNNN 1yvd OL Q3ILV13Y SIVIYIALYN 40 1SN 304 I
( ISILON IVYINID

N



S L 00-61—-60 3UON j
REEDIS 1910 19|02g

—_— L00
13)0Q UOISIADY TON

(1onuop) uswydIo)ly 3[q0) PUD Assy
ﬁ SU0!}23uULo) 3900 WO08 uuo_ohn.‘\

NN\

3dIS J3LVM

\,

1004dS
318v0

(Wo08) 13AOW TVYNNVYIN

M3IA 3AIS

@)

S~

¢

©

1708 ONIHOVLLY OGNV
101S 440 311 3718vD

'WO08 LISIT SL¥vd 33S ‘SYIGANNN Lyvd OL Q3LIvi3d STIVIYIALYW 40 LSIT ¥04
‘S3ION TVY3N3D \

-=— 3aIS %204 /l ong

37ANVH

300 (2

INNONW ¥OLOW

34Is M00d

\/\/\\/\

107S 440 311 318v0

1




Il

—

KGEN ERAL NOTES:

/A 8/10°/12" TRACK LENGTH

3/8" X 1"
CARRIAGE BOLTS
(4 PLACES)

3/8" GAL NUTS —
(4 PLACES)

5/8" DOCK
WASHERS
(2 PLACES)

5/8" X 14"
CARRIAGE BOLTS
(2 PLACES)

NS

A IMPORTANT —PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTO A DOCK.
é IMPORTANT—=IT IS NOT NECESSARY FOR THE TRACK TO EXTEND TO THE WATER BOTTOM IN DEEP WATER,

MOTOR MOUNT

(2 PLACES)

CHANNEL
SPACERS ™\
(2 PLACES)

o
»BOVE

N //\/

WOODEN SHIM REQUIRED
TO LEVEL TRACK IF PILING

IS NOT PLUMB
(NOT INCLUDED)

5/8" X 1 1/2"
GAL HEX BOLT
(STOP BOLT)

R
N
,J%GH W

\

5/8" WASHERS
(2 PLACES)

5/8" NUTS
(2 PLACES)

\—A PILING

(F:roject: Track Installation Detail \
(Piling Mount)

No.: Revision Date:

008
Scole: Date: Sheet:
None 09-19-00 1 of 1)_/




( GENERAL NOTES:

/2\ 8/10'/12" TRACK LENGTH

3/8" X 1"
CARRIAGE BOLTS ¥
(4 PLACES)

3/8" GAL NUTS —
(4 PLACES) g

MOTOR MOUNT
(2 PLACES)

5/8" x 1 1/2"
GAL HEX BOLTS
(2 PLACES)

5/8" DOCK
WASHERS
(2 PLACES)

5/8" DOCK
WASHER

e

N\ {ﬁ

5/8" X 14"
CARRIAGE BOLT OR

INSTALLER SUPPLIED
ANCHOR BOLT

5/8" X 1 1/2"
GAL HEX BOLT
(STOP BOLT)

A IMPORTANT—IT IS NOT NECESSARY FOR THE TRACK TO EXTEND TO THE WATER BOTTOM IN DEEP WATER.

~

5/8" WASHERS
(2 PLACES)

5/8" NUTS
(2 PLACES)

5/8" BOLTS
(7 PLACES)
NOT SUPPLIED

5/8" GAL NUT

Project: Track Instollation Detoil

(Seowoll Mount—0Optional)

No.:
009

Revision Date:

Scale:

\ None

Dote:
08-19-00

Sheet:

1011)/




( GENERAL NOTES:

A IMPORTANT —PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTO A DOCK.
@ IMPORTANT~IT IS NOT NECESSARY FOR THE TRACK TO EXTEND TO THE WATER BOTTOM IN DEEP WATER.

/3\ 8/10'/12" TRACK LENGTH.
/A\ ATTACH TO PILING.

LOCK PIN 3/4" BLACK

NYATRON WASHER

MOTOR MOUNT
(2 PLACES)

3/8" X 1"
CARRIAGE BOLT
(4 PLACES)
i A 5% ot I
3/8" GAL NUT a.>\\ |
(4 PLACES) @\1‘99 ABOV | —5/8" NUT
| \\(3 PLACES)
1
3/4" X 4 [
STAINLESS BOLT ;
(2 PLACES) /T
N |
e |
3/8" STAINLESS I 5/8" WASHER
LOCK WASHER_\ I\@ 5 (3 PLACES)
(2 PLACES) ~
N 1 |
|
I\'EA A 3/4" HEX NUT
ikl | b (4 PLACES)
1Y \‘\<\
\\,\\ \.\:: / \/W/
\u\\
o 1/2" X 3" GAL LAG BOLT
5/8" DOCK (4 PLACES)
WASHER
(3 PLACES)
5/8" X 14"
CARRIAGE BOLT
(3 PLACES)
”» \."' R
5/8" GAL NUT ) r\%&‘ ("Project: Trock Installation Detail )
N >Q 5/8" X 1 1/2" (Rotation Upgrade)
GAL HEX BOLT No.: Revision Date:
NS (STOP BOLT) e
caie: Date: Sheet:
- None 09-19-00| 1 of 1{/




\_ 0 L | 00-6L-60 QUON /

REENTS :310Q :3|09g
LLo
o

19}0(Q UOISIADY N
uonnquysig 1y6lam

\_ 104 suononuysul posfold J

e e
el r e r i
- ST

‘J18ISSOd SV MOVYL 3JHL OL 3S010 SV 14N 3IHL NI 14v¥J¥3LVYM IHL NOILSOd '€

"HIONIT 14vyOd3LVM JO ¥3IN3D 3Sn 1ON 04 ‘g
TIVHYOHILIVM 40 INIOd 3ONVIVE 3SN 'V
'NOLLNGIJLSIA LHOIIM TvNO3 Nivido 0L 2

'SWYY M¥04 HLO08 ¥3A0 Q3¥INO3Y SI NOILNGI¥LSIA 1HOIIM TvNDI ‘3ONVWYO04¥3Id WNWILJO 304 L

( 'SILON TVYINI9 /




